
BISONTE PC65  SPARE PARTS LIST PAG.1/3 
 

 

Major components 

PART NO. DESCRIPTION Price Euro 
without VAT 

BZPC65-101 Engine Quote separately 

BZPC65-102 the upper half of Handle(Optional )  

BZPC65-103 locknut M10(Optional )  

BZPC65-104 Washer ￠10(Optional )  

BZPC65-105 Washer  ￠10(Optional )  

BZPC65-106 Hexagonal bolt M10*35(Optional )  

BZPC65-107 Offset ring bolt M10(Optional )  

BZPC65-108 the lower half of Handle(Optional )  

BZPC65-109 Rubber  

BZPC65-110 Spring washer ￠12  

BZPC65-111 Washer ￠12.5*40*3  

BZPC65-112 Hexagonal bolt M12*65  

BZPC65-113 Clutch assembly  

BZPC65-114 Washer ￠8  

BZPC65-115 Spring washer ￠8  

BZPC65-116 Hexagonal bolt M8*25  

BZPC65-117 dust-proof plate  

BZPC65-118 Belt cover  

BZPC65-119 protective frame(Optional )  

BZPC65-120 clamp  

BZPC65-121 Base  

BZPC65-122 clamp ring ￠17(Optional )  

BZPC65-123 Washer ￠17(Optional )  

BZPC65-124 Wheel (Optional )  

BZPC65-125 bracket of trolley wheels(Optional )  

BZPC65-126 Vibrator assembly  



BISONTE PC65  SPARE PARTS LIST PAG.2/3 
 
 

 

 

Major components 

PART NO. DESCRIPTION Price Euro 
without VAT 

BZPC65-127 Vibrating plate  

BZPC65-128 Shock absorber  

BZPC65-129 Washer ￠10  

BZPC65-130 spring washer ￠10  

BZPC65-131 Cap nut M10  

BZPC65-132 Throttle lever  

BZPC65-133 Dragline  

BZPC65-134 V-belt  

BZPC65-135 flat key  

BZPC65-136 stranding screw M10*35  

BZPC65-137 Washer ￠16  

BZPC65-138 Spring washer ￠16  

BZPC65-139 socked head bolt M16*55  

BZPC65-140 Hexagonal bolt M12*50  

BZPC65-141 Washer ￠12  

BZPC65-142 trolley wheel assy(Optional )  

BZPC65-143 Foldable Handle Assy(Optional )  

BZPC65-144 Straight Handle Assy  

 



BISONTE PC65  SPARE PARTS LIST PAG.3/3 
 

 

Major components of vibrator  assy 

PART NO. DESCRIPTION Price Euro 
without VAT 

BZPC65-126-01 paper cushion  

BZPC65-126-02 Case cover/pulley  

BZPC65-126-03 Washer M8  

BZPC65-126-04 Hexagonal bolt M8*25  

BZPC65-126-05 Cover seal, vib.  

BZPC65-126-06 Ecc. Rotary shaft  

BZPC65-126-07 Flat key 8*7*16  

BZPC65-126-08 Pulley, driven  

BZPC65-126-09 Washer ￠10  

BZPC65-126-10 Spring washer ￠10  

BZPC65-126-11 Hexagonal bolt M10*25  

BZPC65-126-12 Oil seal  

BZPC65-126-13 Case cover/shut-off  

BZPC65-126-14 Bearing 6211  

BZPC65-126-15 Vibrating case  

BZPC65-126-16 Hexagonal bolt  

BZPC65-126-17 Aluminum  washer￠12.5  

 


